



Pony Testing International Group

Report ID:

10031725-003

# 检测报告

(Test Report)

Sample Name

WIRING DUCT

Applicant

KEZHEN PLASTIC PRODUCE  
CO.,LTD

上海谱尼测试技术有限公司  
Pony Testing International Group  
[www.ponytest.com](http://www.ponytest.com)



Pony Testing International Group

# Test Result

Report ID : 10031725-003

page 1 of 2

Sample Name	WIRING DUCT	Sample Model	—
Applicant	KEZHEN PLASTIC PRODUCE CO.,LTD	Trade Mark	—
Come From	—	Producing of Date & Lot No.	—
Received Date	2010.03.17	Kind of Test	Commissioning Test
Sample State	Solid	Environment For Test	To meet the requirements
Test Item	Flammability grade test		
Standard	UL 94-2006		
Main Instrument	UL 94 standard horizontal and vertical combustion chamber		
Note	—		
Special Seal of PONY	Edited by		
	Checked by		
	Approved by		
	Issued Date		2010.03.23

**www.ponytest.com & Hotline 400-819-5688**

Add: Yingzhi Building, No.49-3, Suzhou Road, Haidian District, Beijing  
Tel: (010)82618116  
Fax: (010)86219629  
E-mail: [pony@ponytest.com](mailto:pony@ponytest.com)

Building 35, No.680, Guiping Road, Xuhui District, Shanghai  
(021)64851999  
(021)64856403  
[esh@ponytest.com](mailto:esh@ponytest.com)

Building 6 of Zhongxing Industry City, Chuangye Road, Nanshan District, Shenzhen  
(0755)26050909  
(0755)26068336  
[sz@ponytest.com](mailto:sz@ponytest.com)

## Test Result

Report ID : 10031725-003

page 2 of 2

Sample Name and Number	Test Item	Test Result
10031725-003 WIRING DUCT	Flammability grade test	Comply with UL94-V0 material requirements

Photo:



Pony authenticate the photo on original report only

End of Report